
Algorithm for the treatment of Hypoglycaemia in adults with diabetes in hospital 
Hypoglycaemia is defined as blood glucose levels of less than 4mmol/l with or without symptoms 
 

 

Patient conscious,  orientated 
and able to swallow 

Patient conscious, 
disorientated and able to 

Patient unconscious  
and unable to swallow 

Administer 15-20g of fast 
acting glucose* 

Ensure gag reflex is present: 
Administer 1-2 tubes of 
Dextrogel 

Check ABC 
Give 1 mg glucagen IM / SC 
or 150ml of 10% glucose IV 
over 10 – 15 minutes repeat 
until BGL > 4mmol at 15 
minute intervals  

Test blood glucose (BG) after 15 minutes, If < 4mmol/l repeat step 
1 up to 3 times. If BG still <4 mmol/l consider IV 10% Glucose 
infusion at 100ml/hr or 1mg glucagen IM/SC if no IV access 

Once BG > 4mmol/l, if NBM 
give 10% glucose infusion at 
100ml/hr. If not NBM follow 
step 3 

Once BG level >4 mmol/l give 20g of slow release carbohydrate (2 biscuits or a slice of bread) 
Do not routinely omit subsequent insulin dose see insulin omission guidance. 
Continue regular capillary BG testing for 24 -48 hrs and give hypo education. 
Refer to Diabetes Team for further advice 

*20g Oral glucose can be found in: 
4 x teaspoons of sugar/glucose powder in 
water 
2 x Dextrogel/Glucogel tubes 
6 x Detrosol/Dextroenergy tablets 
5 x Glucotabs 
100ml Lucozade (not diet or sport) 

Assess 

Step 1 

Step 2 

Step  


